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Bruay-la-Buissiere, le 19 avril 2013

M. Manny Tesfaye

SCIGRIP

600 Ellis Rd.

NC 27703 Durham - RTP
us

Subject: Test results

Mister Tesfaye,

Thanks to your request, tests according to the European railway standard EN 45545-
2 were realized on the following reference:

e SG 300 Series — CREPIM reference: CREPIM 1579/01/063 B — Amdt 1

The test results, attached to this document with the same study reference number,
allow us to conclude that:

e SG 300 Series : HL3 Classification for the requirement R1 of the EN45545-
2:2013

| stay available if you need more information about this classification,

Best Regards,

M. Stephane BOISSEL

Head of Fire Testing Activity

CREPIM - www.crepim.fr

Parc de la Porte Nord

Rue Christophe Colomb

62700 Bruay-La-Buissiére

Tel: +33(0) 321 6164 00

Fax : +33(0) 321616401

mail : stephane.boissel@crepim.fr
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Test report
To
Test report n® RE 58 - 1579101[063h ﬂmpany SCIGRIP \
Amdt 1
Date 12/04/13 Name M. Manny Tesfaye
Amendment date 18/04/13
Manager Stéphane BOISSEL Adress 600 Ellis Rd.
Order number 7145.7600.030
Date of order 12/04/13 Postcode NC 27703 Town Durham - RTP
Country us

Qge ton2 / Qone 9195982425 Fax 91 95 98 24 3sy

This test report RE58 1579/01/063 B - Amdt 1 cancels and replaces the test report RE58 1579/01/063 B

Test standard : ISO 5658-2: Reaction to fire lest - Spread of flame
Part 2: Lateral spread on building and transport products in vertical configuration

Accredited COFRAC test : COFRAC accreditation attests competence of the laboratories for the only tests
covered by the accreditation

Tested
Commercial Name : SG300 Series
Description : Aluminum (3,2 mm) / MMA Adhesive (2 mm) /Aluminum (3,2 mm)
Density : 2699 Kg/m3
Colour : Black (adhesive)
Size : 800 mm x 155 mm x 8,4 mm
Conditionning : 23+£2 °C,50+5%HR

The attention is drawn to the fact that the results obtained with the sample object of this test report are not generalizable
without justification. The test results are related only to the behavior of the product under the particular conditions of the test

Results
Reception date : 04/03M13

The sample which have the commercial name

SG300 Series

obtain following results

The reproduction of this lest report is authorized only in its integral form - The tesl report concems only the object submitted for testing - To declare or net, the conformity te the specification. it was nol expressly kept count of the uncertainty linked to resuff

Critical Heat Flux at Extinguishment : CFE (kW/m?) >50,5

Remarks :
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Test report

Test report n° RE 58 - 1579/01/063 B - Amdt 1
Page 2on2

Test data

Test date : 03/04/13 Type of pilot flame : Propane

Time (s) Distance covered {(mm)
Ignition / / / _ :
Extinction / / / 0 | 0 | 0

Spread of flame - Time (s)
D (mm) Specimen 1 | Specimen 2 | Specimen 3
50 '
100
150
200
250
300
350
400
450
500
550
600
650
700
750
800
D (mm) = Distance covered in mm
T(s)= Time to reach corresponding distance in second

No ignition

Critical heat flux at >50,5 kW/m? (specimen 1)

extinquishment - CFE >50,5 kW/m? (specimen 2)

{kW/m?) >50,5 kW/m? (specimen 3)
Average >50,5 kW/m?

Obseravtions: No ignition

0. D0OBOSZ
Test Officer

S.BOISSEL
Technical Manager
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% Test report }
To
Q report n° RE IR - 1579/01/063 EW @mpany SCIGRIP w
Amdt 1

Date 12/04/13 Name M. Manny Tesfaye

Amendment date 18/04/13

Order number 7145.7600.030 Adress B00 Ellis Rd.

Date of order 12/04/2013

Number of pages 2 Postcode NC 27703 Town Durham - RTP

Country us
k / wone 9195098 24 25 Fax 919598 24 39 /

This test report RE IR 1579/01/063 B - Amdt 1 cancels and replaces the test report RE IR 1579/01/063 B

Test standard : PR CEN/TS 45545-2: Railway application — Fire proteclion on railway vehicles,
Part 2 : Requirements for lire behaviour of materials and components.
Annex C : Tesling melhods for determination of toxic gases from railway products.

Accredited COFRAC fest : COFRAC accredilation attests competence of the laboralories for Lhe only tesls covered by the
accredilation

Tested product

Commercial name : SG300 Series

Description : Aluminum (3,2 mm)/ MMA Adhesive (2 mm) /Aluminum (3,2 mm)

Colour : Black (adhesive) Size : 76 mm x 76 mm x 8,4 mm
Conditionning : 23+2 °C,50+5%HR Density : 2699 Kg/m3

The aftention is drawn to the facl that the resuits obtained with the sample object of this test report are not generalizable without justification. The test resuils are related only to the behavior of the
product under the particular conditions of the test

Results at 4 mn

Test mode : 50 kW/m? Test date : 10/04/2013
Test apparatus
Optical test bench:  A81/0904 IR Cell : A41/1102 Smoke chamber : E67/1002
test1 | test2 |  test3 test4 | test5 | test6 | Average
€0, (mgim’) Not quantifiable 0,00
co (ﬂ!ﬂs) Not quantifiable 0,00
me"’ Not delected 0,00
Hﬁwm?) Nol delecled 0,00
HCN (mg/m Not detected 0,00
HE (m E’m,) Fiok detecicd Not led for the EN45545-2 0.00
NO (man_n’) Not detected 0,00
NO, (mg/m’) Nol detected 0,00
SO, (mg/m’) Nol detected 0,00
CIT 000 [ 000 | 000 0,00
Remarks :
Not quantifiable (NQ) involve that measurements made are under method limit of quantification.

Page 1 on 2

La repraduction de ce rapport d'essar n'est aulorisée que soUs 5a forme intégrale - Le rapport d'essal ne concems que I'objet sourmis & 'essar - Pour déclarer, ou neon. la conformité & (a spécification, il n'a pas é14 teriu explicitement compte de Nincertitude associée au résultat
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TEHOS2EIE00 Fax: 032161640 Test report n® REIR- 1579/01/063 B - Amdt 1
Results at 8 mn
Test mode : 50 kW/m? Test date : 10/04/2013
Test apparatus
Optical test bench : AB81/0904 IR Cell : A41/1102 Smoke chamber : E67/1002
test 1 | testz | test3 test4 | tost5 | test6 | Awvorage
CO;, (mg/m’) Not quantifiable 0,00
CO (mg/m’) Not quantifiable 0,00
HBr (mg/m’) Not detected 0,00
HCI (mg/m”) Not detected 0,00
HCN {mg/m™) Not detected 0.00
HF (mgim T Not led for the EN45545-2 2.00
NO (m]m’) Not detected 0,00
NO, (mg/m") Not detecled 0,00
S0, (mgim’) Nol detecled 0,00
CIT 0,00 | 000 | 000 0,00
Remarks :

Not quantifiable (NQ) involve that measurements made are under method limit of quantification.

L. PANKEWITCH
Tes\ Officer

S.BOISSEL
Technical Manager

Page

2 on 2

La repreduction de ce rappor d'essan nest aulonsée que sous sa forme intégrale - Le rapport d'essat ne concema qua l'objel soumis A l'essal - Pour déclarer ou non la conformité 8 a spécification, I n'a pas &té tenu explicitemant compte de Nncertirude assotiée au rdsultat
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Amdt 1
12/04/2013
18/04/113
7145.7600.030
12/04/13

2

s

Laboga-toy approved by

/[ CERTIFER

Railway Certification Agency

To
@pany SCIGRIP

Name M. Manny Tesfaye
Adress 800 Ellis Rd.
Postcode NC 27703

91959824 26

@ne

E09/03 rév d du 04/11/2010

ESSAILS

ACCREDITATION N*1-0989
Scope on requesl @ www cofrac Fr

Test report

\
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This test report RE 59 1579/01/063 B - Amdt 1 cancels and replaces the test report RE 59 1579/01/063 B

Test standard :

Accredited COFRAC test :

NF EN IS0 5659-2 : Plastics — Smoke generation — Part 2 : Determination of optical density by a single

chamber test.

COFRAC accredilation atlesls competence of the laboralories for the only tests covered by the accredilation

Commercial name :

Description :

Colour :

Conditionning :

SG300 Series

Tested Product

Aluminum (3,2 mm) / MMA Adhesive (2 mm) /Aluminum (3,2 mm)

Black (adhesive)

2312 °C,50+5 % HR

Size :

Recovering :

particular conditions of the test

76 mm x 76 mm x 8,4 mm

Not applicable

The attention is drawn o the fact that the results obtained with the sampie object of this tesi report are not generaiizable without justification The test results are related only 1o the behavior of the product under the

Test results

Reception date : 04/03/13 Metal grid : NON Test duration :
Test date : 10/04/13 Smoke chamber E67/1002 1200 secondes
Test mode : 50 kW/m2
test1 | test2 | test3 | testa | tests | teste | average
Thickness (mm) 8,40 8,40 8,40 8,50
Mass (g) 112,50 117,40 113,90 114,60
Mass loss (%) 0,98 0,34 0,79 0,70
VOF4 0,14 0,00 1,41 0,52
Not led for the EN45545-2
Ds1.5 0,00 0,00 0,40 0,13
Ds4 0,00 0,00 0,51 0,17
DS10 1,28 0.00 1,01 0,76
Dsmax 1,32 0,00 1,01 0,78
Remarks :

Page: 1on 2

La reproduction de ce rapport d'essai n'sst aulonséa que sous sa forma intégrale - Le rapport d'essai e soncema qua I'objet soumis & lessai - Pour déclarer, ou non, 1a conformité a la spésification, il n'a pas 416 tenu explicitement compte de I'ncertitlude associde au résultat
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Date 12/04/2013 Name M. Manny Tesfaye
Amendment date 18/04/13
Order number 7145.7600.030 Adress 600 Ellis Rd.
Date of order 1210413
Number of pages 4 Postcode NC 27703 Town Durham - RTP
Country US
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This test report RE 60 1579/01/063 B - Amdt 1 cancels and replaces the test report RE 60 1579/01/063 B

Test standard : ISO 5660: Reaction to fire tests — Heat release, smoke production and mass loss rate

Part 1: Heat release rale (cone calorimeler method)

Partie 2: Smoke production rate (dynamic measurement)
Accredited COFRAC test : COFRAC accreditation atlests competence of the laboratories for the only tests covered by the accreditation

% Tested product
Commercial name : SG300 Series

Description : Aluminum (3,2 mm) / MMA Adhesive (2 mm) /Aluminum (3,2 mm)

Density : 2699 Kg/m3
Colour : Black (adhesive)

Size : 100 mm x 100 mm x 8,4 mm
Conditionning : 23+2 °C,50+5%HR Recovering : Not applicable

The attention is drawn to the fact that the results oblained with the sample object of this tes! report are not generalizable without justification The test results are related only lo the behavior of the product under the
particular conditions of the test

Test condition

Reception date : 04/03/13 Test apparatus : E62/1001

Laser photometer beam
Incuding temperature measurement

Test irradiation : 50 kW/m? Temperature ond diflerential
pressure measurements taken here
Calibration factor : 0,035086 Soot sample tube
€xhaust glzjust
Intumescing material : NON blower
Metal grid : NON
: . Soot colicction filter — 1 Cene heater
rosted faen Netapplicable Cantrolled i — Spatk igniter
Test duration : 1200 secondes flow rate

load ol

Vertical orientation

Page: 1on 4

La reproduction de ce rappor, d'assal n'est sutarisée que soUs sa forme intégrale - Le rapport d'essai he conceme que l'objet soumis A fessal - Pour déclarer, ou non, 1a conformitd A la spécification. il n'a pas é14 tenu explicltement compts de lncerlitude associées au résultat
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Testreportn® : RE 60 - 1579/01/063 B - Amdt 1
Test results
Test date : 09/04/13
Tost1 | Tost2 | Testa | Test4 | Test5 | Tests | Average
Thickness (mm) 8,4 8.4 8,4 8.4
Weight (g) 200,2 201,3 205,9 2025
Mass loss (%) 2,8 0.7 0,8 1.4
i) No ignition =
Tf (s) 0
RHR Peak (ikW/m?) 0 0 0 0
RHR 180 (kKW/m?) 0 0 0 Not led for the EN45545-2 0
RHR 300 (kW/m?) 0 0 0 0
THR (MJ/m?) 0 0 1 0
Sa 0,0 12,0 0.1 4,0
Saq 0,0 12,0 0,1 4,0
Spz 0,0 0.0 0,0 0,0
MAHRE (kW/m?) 0,0 0,0 0,0 0,0

Notes:

Ti: Ignition time (s)

TF. End test time (s)

S, Tolal smoke production (m”- m™%)

S, Total smoke production before ignition {m” - m™2).

Sa2 Total smoke production after ignition (m?- m?).

Remarks : /

RHR (kW/m?): Heal rate release

RHR 180 (kW/m?): Heat rate release al 180 s after ignition
RHR 300 (kW/m?): Heal rate release at 300 s after ignition

MAHRE (kW/m#): Maximum average rate of heat release

Page: 2on
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La reproduction de ce rapporl d'essal n'sst autorisée gue sous sa forme intégrale - Le rapport d'essai ne concerna que I'objet soumis & I'assai - Pour déclarer. ou nan. la conformité 4 la spécification. il ma pas 6t tenu exp
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